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FIBRINOLYTIC CHECKLIST
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[image: image3.png]TABLE 4. Approach to Elevated Blood Pressure In Acute Ischemic Stroke®

Blood Pressure Level, mm Hy

Treatment

A Not eligible for ibrinolytic therapy
Systolic 220 OR diastolc =120

Systolic 220 OR diastolc 121 to 140

Diastolic 140

B. Eligible for fibrinolytic herapy
Prereatment
Systolic 185 OR diastolc 110

During/after treament
1. Monitor biocd pressure

2. Diastolic 140

3. Systolc 230 OR diasbolic 121 to 140

4. Systol 180 to 230 OR diastolic 105 to 120

Observe unless other end-organ invclvement (eg, antc dissecton, acute myocardial infarcion,
pulmonary edema, hypertensive encephalopathy)

Treat other symptoms of troke (eg, headache, pain, agtation, nausea, voriting)

Treat other acute complcatons of sioke, including hypoxia, inreased inracranial pressure,
seizures, or hypogycemia

Labetalol 10 to 20 mg IV for 1 10 2 min

May repeat or double every 10 min (max dose 300 mg)

R

Nicarcipine 5 mg/h IV nfusion as niil dose; ttate to desired effect by increasing 25 mo/
every 5 min {o max of 15 mgh

A for a 109% to 15% reducton in bood pressure

Nitroprusside 0.5 ugikg per minuts IV infusion as nial dose with continuous blood pressure
moritaring

Am for a 109% to 15% reducton in bood pressure

Labetabl 10 to 20 mg IV for 1 to 2 min
May repeat 1 tme of nitropaste 1 10 2 in

Check blood pressure every 15 min for 2, then every 30 min fo 6 h, and finally every hour for
160

Sofium ntoprussie 05 uKo per miute IV inusion as el dese and e o s bood
prossure

Labetabl 10 mg IV for 1 to 2 min
May repeat or double fabetaol every 10 min to maximum dose of 300 ma, or give intial abetalol
doce, then start labetalol drp at 2 to 8 mg/min

o

Nicarpidine 5 mg/ IV nfusion as iniil dose and trate to desied effect by increasing 2.5 mo/
every 5 min to maximum of 15 mgn; f blood pressure is not conrolled by labetalol, consider
sodium itroprusside

Labetalol 10 mg IV for 1 10 2 min

May repeat or double labetalo every 10 to 20 min to maximum doss of 300 m, or give ntial
Iabealol dose, then start labetalol drp at 2 to 8 mymin





